
¾”  IMPACT WRENCH                            Model 6906

12-1999



2  Model  6906

    Item        Part No. 
     No.         No. Used       Description

Item         Part         No. 
  No.         No.        Used       Description

1       421112-0        1         Bumper
2       156087-1        1         Hammer Case (With Items 56 & 57)
3       231920-9        1         Ring Spring 16 (Type 2)*
4       257040-1        1         Ring 65
5       253939-8        1         Flat Washer 25

6              *               1         Anvil Assy
7       261023-5        1         Washer 27
8       216008-6       30        Steel Ball 4
9       325318-1        1         Hammer

10              *               1         Flat Washer
11       231135-8        1         Compression Spring 37
12              *               1         Flat Washer 36
13       216009-4        2         Steel Ball 7.1
14       221243-3        2         Spur Gear 29

15       212011-5        2         Needle Bearing 609
16       325322-0        1         Spindle
17       256041-6        2         Pin 6
18       212151-9        1         Needle Bearing 1412
19       211441-7        1         Ball Bearing 3009
20              *               1         Internal Gear 65
21       256040-8        4         Pin 5
22       962352-6        1         Retaining Ring R-75
23       216103-2        1         Inner Race 1016

24       253180-3        1         Flat Washer 10
25       241609-1        1         Fan 73
26       612362-0        1         Armature Assy (Includes

                                          Items 23 - 28)
27       681613-2        1         Insulation Washer
28       211031-6        1         Ball Bearing 608LLB
29       413008-9        1         Baffle Plate
30       265350-2        2         (+) Hex Bolt M5x70 (With Spring

                                          Washer & Glued)(Old 925293-7)

31       622282-0        1         Field
32       253929-1        4         Cup Washer 5
33       262001-8        4         Urethane Ring 5
34       922262-9        4         Hex Socket Head Bolt M5x40
35       253303-3      0-1        Thin Washer 40 (Discontinued)
36       253774-4        1         Flat Washer 65 (Type 2)*
37       911173-3        1         P.H. Screw M4x45
38              *               1         Handle Cover
39       911106-8        1         P.H. Screw M4x8

40       651564-3               1         Switch (Old 651554-6)
41       654019-7        2         Garter Spring
42       911131-9        2         P.H. Screw M4x18 (With Washer)
43       687002-9        1         Strain Relief
44              *               1         Cord Guard 8-85

45       654502-4        2         Solderless Connector P-2
46       643600-9        2         Brush Holder Cap 6-10

47       191945-4               2         Carbon Brush CB-124 
                                          (Old 181030-1 - CB-100)

        181038-5        2         Auto Cut-Off Carbon Brush CB-105
                                          (Optional)

48       953106-2        4         Rivet 0-5
49       931102-0        1         Hex Nut M4
50             *               1         Motor Housing Com. (With

                                          Items 49 & 58)
51       262010-7        1         Urethane Ring 18
52       253314-8      0-1       Thin Washer 15

53             *               1         Rear Cover
54             *               2         P.H. Screw
55       664013-1        1         Cord with Plug 2P-18-2.5
56       213360-3        1         Oil Seal 25
57       257535-4        1         Sleeve 25
58       643603-3        2         Brush Holder 6-10
59       913206-0        2         Set Screw M5x8 (Old)
60       325365-2        1         Pin 7 (Type 1)*
61       231157-8        1         Compression Spring 2 (Type 1)*

62       256710-9        1         Pin 2 (Type 1)*
100      654037-5        4         Insulated Eye Terminal FV1.25-M3
102      652008-6        4         P.H. Screw M3.5x7 (With Washer)
103      654509-0        2         Closed End Connector 2-SD
110      273445-7        1         Grip 37
111      312700-3        1         Grip Base
112      345086-0        1         Belt
113      251920-3        1         Cap Square Neck Bolt M6x30

  
 Accessories

A01      122464-9               1         Side Handle Assy (Assembled
                                          Items 110-113) (Old 123023-2)

A02      182604-1               1         Metal Carrying Case (Old 823023-9)
A03      783202-0        1         Hex Wrench 4
A04      134869-1               1         Extension Bar ¾” (Old 785202-6)

A05      785206-8        1         Universal Joint (Type 1)
                                          (Fits Type 1 Anvil Only
        134876-4               1         Universal Joint ¾”  (Type 2) (Includes 
                                          Cross Pin - 323761-8)(Fits Type 1
                                          & Type 2 Anvils)(Old 785208-4)

*  SEE SERVICE CHANGES



3 Model  6906

Item No. Description Type  1 Type  2

20 Internal Gear 221242-5 (Discontinued) 221242-5A

36 Flat Washer 65 ———- 253774-4  (Added)

Serial No. up to 10816E 10817E & Higher

2.  Change on Internal Gear.

3.  Change on Anvil.

Item No. Descriptio n Type  1 Type  2

3   Ring Spring 16 ——- 231920-9A

6   Anvil Assembly 325317-3 (Discontinued) 325586-6 (With Item 3)

60   Pin 7 325365-2 (No longer available) ———-

61   Compression Spring 2 231157-8 ———-

62   Pin 2 256710-9(No longer available) ———-

  Serial No. up to 10254E 10255E & Higher

Item No. Description Type  1 Type  2

1 0 Flat Washer 253182-9 253764-7

1 2 Flat Washer 253182-9 253765-5

Serial No. up to 6809E 6810E & Higher

SERVICE CHANGES
1.  Change on Washer.



Item No. Description Type  1 Type  2

38 Handle Cover 411213-2 414959-9

44 Cord Guard 682502-4 682503-2

50 Motor Hsg. Com. 156086-3 (No longer available) 159414-1

53 Rear Cover 284018-1 (No longer available) 284065-2(Hardened)

54 P.H. Screw 911126-2 (M4x16) 922221-3(M5x16)

Serial No. ~  61130E 61131E ~

Above parts are completely interchangeable as a set.
Type 2 Handle Cover + Type 2 Cord Guard can replace Type 1 Handle Cover.

4.  Change on Motor Hsg., Handle Cover, Rear Cover, Cord Guard etc.

4 Model 6906


